
 

PHYSICIAN’S PREPRINTED ORDERS     

TITLE:       DVT/PE TREATMENT ORDERS  
 
PHYSICIAN/GROUP:   EIRMC HOSPITALIST SERVICE 

1.  Other Diagnosis ________________________________ 

   
2.     EIRMC Hospitalist Program 
  Admit as an inpatient to ____________       Telemetry 

   Place as outpatient status 
        Place as outpatient with observation  
           services  ________________________      Telemetry 
 
3.  Allergies:  

        NKDA   Other________________________________ 
 
4.  Code Status          Full   Do Not Resuscitate 

 
5.  Vital Signs:   Q 1 hr         Q 2 hr         Q 4 hr 

  Neuro Checks Q _________  Other______________ 
 
6.  Activity:  

  Physical Therapy eval and PT with ROM 
   OT Consult 
   ST Consult 
  BR privileges 
  OOB with assist 
  OOB ad lib 
 

7.  Diet:  Regular  Other___________________________ 

8.  Respiratory:   O2 @ ________L/min      

 Titrate from _____to ______  OR ≥ ____________ 
 Incentive spirometry 

      
9.  Smoking Cessation counseling if indicated 
 
10.  Vaccines:  Pneumovax IM and seasonal Flu vaccine if  

indicated. 
 
11. DVT/PE Medications 

        Lovenox 1 mg/kg SubQ every 12 hr 
        Lovenox 1.5 mg/kg SubQ every 24 hr 
        Lovenox  __________mg  SubQ every _______hr 
        Arixtra ________ mg SubQ every 24 hr 
        Unfractionated heparin per protocol (see order sheet) 
        Warfarin (Coumadin)   _______ mg PO daily starting 

tomorrow 
         __________________________________________ 
        Consult Pharmacy to manage warfarin dosing 
        Consult Pharmacy to complete warfarin education 
 

 
12. Knee high graduate compression stockings 
      (30-  40mmHg at ankle) to affected extremity. 

    
13.  IV:    Saline Lock IV   
                 IV ____________________@ __________/h 

 
14. Other Medications: 

 Zofran 4 mg IV or PO q 4 hr severe nausea 
 Colace 100 mg PO BID with 8 ounces of water 
 Metamucil 1 packet PO with water  daily  BID   prn 
 Dulcolax 10 mg PR    now     daily     prn 
 Other_______________________________________ 
 
 Nicotine patch ________ mg transderm q 24 hr 
 
 Tylenol 650 mg q 4 hr PO or PR prn mild pain or temp > 99 

(call if temp persists >100)    
  Morphine ________mg IV q ____hr prn severe pain 
  Fentanyl ________mcg IV q ____ hr prn severe pain 
  Hydrocodone/APAP _______mg PO q ______ hr prn 

moderate   pain 
  PCA (see order sheet) 
  ___________________________________________ 
  Consult Pain Management Service  
     
15.  Cardiology:    Now        In AM 

 12-lead ECG 
 ECHO, transthoracic for PE to assess RV function,     

estimate PA pressures 
 
16.  Imaging:    Now           In AM 

  CXR, PA and Lat      CXR, Portable  
  V/Q Scan  
  Ultrasound, lower extremity, venous duplex, bilateral 
  Ultrasound, upper extremity, venous duplex, bilateral 
  CT angiography, chest, with and without contrast 
  Other_____________________________________ 
 

 17.  Labs:    Hypercoagulable panel 
In AM: 

  CBC & diff        Chem 13        Urine Drug 
  Chem 7    Magnesium       Screen 
   Phosphorous    PT/INR          PTT 
  Troponin-I     D-Dimer          Occult blood stool      
  BNP                      Other ______________________    

 

_____________________________________________ 
Signature 

 

_______________________________________________________ 

Date                                                       Time   
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